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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB — [N, T . 40 dBrm —x WY T o
e i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 965.33983 MHz -46.08 dBm -33.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -45.90 dém -32,90 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.60933 GHz -46.12 dBm -33.12 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67187 GHz -46.00 dBm -33.00 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.51146 GHz -44,74 dBm -31,74 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49023 GHz -44,71 dBm -31.71 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82192 GHz -40.37 dBm -27.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93742 GHz -40.49 dBm -27.49 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65179 GHz -40.7¢ dBm -27.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64879 GHz -40.82 dBm -27.82 dB8
13.000 GHz 19,500 GHz 1.000 MHz 15.55955 GHz -36.91 dBm -23.91 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54905 GHz -37.08 dBm -24.08 d&
T bl
{ e J Ll L L J v
Spectrum
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm LY. S S
IS, e, WY e p—
!m.wﬂ"—
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 903,29085 MHz -45.,86 dBm -32.86 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60513 GHz -45.99 dBm -32.99 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,97355 GHz -44.87 dem -31.87 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92592 GHz -40.60 dBm -27.60 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264629 GHz -40,86 dBm -27.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.56255 GHz -37.07 dBém -24.07 d&
i
JL J
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25/ 3MHz

7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB A e tin, 40 dBm LY. S A,
~— r e e - ——y PR B Y
1
S
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -46,09 dBm -33.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -45,67 dBm -32.67 db
1.000 GHz 1.840 GHz 1.000 MHz 1.59463 GHz -46.08 dBm -33.08 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61310 GHz -46.05 dBm -33.05 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,47691 GHz -44,63 dBm -31.63 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06923 GHz -44,83 dBm -31.83 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.94650 GHz -40.61 dBm -27.61dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90542 GHz -40.81 dBm -27.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63780 GHz -40.81 dBm -27.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63680 GHz -40,83 dBm -27.83 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.55305 GHz -36.91 dBm -23.91 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.56905 GHz -37.21 dBm -24.21 d&
—_— —
)il [ )i ra

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm — _'WA'.I e A
|t i, Yo
ﬁ. db 1
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 978,42929 MHz -45,71 dBm -32.71 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.46072 GHz -46.11 dBm -33.11d8
1.920 GHz 3.000 GHz 1.000 MHz 2.63166 GHz -44.85 dBém -31.85 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92292 GHz -40.51 dBm -27.51.dB
9.000 GHz 13,000 GHz 1.000 MHz 1264029 GHz -40,83 dBm -27.83 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555005 GHz -37.18 dBm -24.18 d&
i
JL J
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25/ 5MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB PR LY. SN A 40 dBrm p— Y, S -
st i ot
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 961.46177 MHz -45.88 dBm -32.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 841.24188 MHz -46,00 dem -33,00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66012 GHz -46.00 dBm -33.00 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60681 GHz -46.20 dBm -33.20 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96419 GHz -44,98 dBm -31,98 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05124 GHz -44,85 dBm -31.85 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82092 GHz -40.63 dbm -27.63 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91992 GHz -40.83 dBm -27.83 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66179 GHz -40.84 dBm -27.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63230 GHz -40,91 dBm -27.91 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55105 GHz -37.06 dBm -24,06 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54405 GHz -37.06 dBm -24,06 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: 15:40:19 1

Highest Channel / QPSK

Date:

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm v r o —— Y. e A
A e e mmet -
dBm-
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 972,12644 MHz -45,86 dBm -32.96 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.61100 GHz -46.12 dBm -33.12 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,95735 GHz -44.84 dém -31.84 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93842 GHz -40.70 dBm -27.70 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264379 GHz -40,90 dBm -27.90 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.56005 GHz -37.20 dBém -24.20 d&
i
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25/ 10MHz

7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
.40 dB — > m'_\i o 40 dBm T - v\h.._m_.___‘ —
oot
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 928.49825 MHz -46.05 dBm -33.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -45,99 dém -32,99 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.68573 GHz -46.15 dBm -33.15dB 1.000 GHz 1.840 GHz 1.000 MHz 1.58582 GHz -46.26 dBm -33.26 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96203 GHz -44,76 dBm -31,76 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,52370 GHz -44,86 dBm -31.86 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94292 GHz -40.50 dBm -27.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87192 GHz -40.69 dBm -27.69 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64179 GHz -40.93 dBm -27.93 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65229 GHz -40.86 dBm -27.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.53755 GHz -37.06 dBm -24,06 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54855 GHz -37.18 dBm -24.18 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 1 56:0 1 5B8:39
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm — ‘_m'.l SO S —
I e, NP o e
gy et
eufiad
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 952,73613 MHz -45,90 dBm -32.90 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.58414 GHz -46.19 dBm -33.19 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.48303 GHz -44.89 dBém -31.89 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91592 GHz -40.40 dBm -27.40 dB
9.000 GHz 13,000 GHz 1.000 MHz 1263890 GHz -40.87 dBm -27.87 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555005 GHz -37.10 dBm -24.10 d&
i
JL J
Date: 2 2 16:03:06
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25/ 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 db r—) oA o P omamten] [[| -40 dm e T e e e
et et et el
e oEm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 920.74213 MHz -45.97 dBm -32.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.03488 MHz -45.90 dém -32,90 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -38.84 dBm -25.84 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.77556 GHz -45.94 dBm -32,94 d
1,920 GHz 3,000 GHz 1.000 MHz 2,48087 GHz -44,90 dBm -31,90 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,03792 GHz -44,80 dBm -31,80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99542 GHz -40.76 dBm -27.76 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91392 GHz -40.67 dBm -27.67 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64729 GHz -40.86 dBm -27.86 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64279 GHz -40.71 dBm -27.71 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54505 GHz -37.11 dBm -24.11 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53805 GHz -37.06 dBm -24.06 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: 16:
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm LY. NPV
| I e PR PPN P SR
o inencis g ee]
=30 d
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 86402549 MHz -45,82 dBm -32.82 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.59127 GHz -46.21 dBm -33.21 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,97211 GHz -44.,92 dem -31.92 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99592 GHz -40.71 dBm -27.71.dB
9.000 GHz 13,000 GHz 1.000 MHz 1264579 GHz -40.87 dBm -27.87 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554855 GHz -37.12 dBém -24.12 d&
i
JL J
Date: 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25/ 20MHz

7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB LY. S — 40 dBrm — LY -
PR S P P piarmarmarsd - s o~ ~
wof B
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -45.81 dBm -32.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.85807 MHz -46.05 dém -33.05 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -38.47 dBm -25.47 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -44.28 dBm -31.28 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99190 GHz -44,67 dBm -31.67 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,47943 GHz -44,76 dBm -31.76 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99942 GHz -40.42 dBm -27.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90842 GHz -40.68 dBm -27.68 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65929 GHz -40.97 dBm -27.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.62880 GHz -40,95 dBm -27.95 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.54605 GHz -37.18 dBm -24,18 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54355 GHz -37.12 dBm -24.12 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 16:
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-0 dem —— ~ N e R
m—h.%"“‘""
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 944,49525 MHz -46,02 dBm -33.02 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.64543 GHz -45.91 dBm -32.91d8
1.920 GHz 3.000 GHz 1.000 MHz 2,51938 GHz -44.78 dem -31.78 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.90792 GHz -40.76 dBm -27.76 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265079 GHz -40,72 dBém -27.72 dB
13.000 GHz 19,500 GHz 1.000 MHz 1556305 GHz -37.26 dBm -24.26 d&
i
JL J
Date: 1
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0030
40 Normal Voltage 0.0003
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0083
PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0078
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0088
20 Normal Voltage 0.0054
20 Battery End Point 0.0014
Note:
1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A25-35 of 35
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN0508B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.48 6.17 6.52 - PASS
TEL : 886-3-327-3456 Page Number : A26-1 of 31

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
I At 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
- ——
o e o SN
B RN e
3 o
00 z: 00 -
N 3t
B S
1E- - 1E- v
Y A
Y AN
1E. 1E. -
LS
‘\ \
| |
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2137 dem 27,74 dbm 5.42 d8 2.43 0B +.43 0B 5.48 0B £.97 08 Trace 1 [ 20,37 dem 27,72 dem 7.34 d8 2.99 d8 5.01d8 6.17 d8 5.93 08
— — —
[ | SEERCEENC J BREREEE N

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset L1, 10 db
o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view
[
e
0 =
0.0
. \
1E- T
1y
1€ +
*
CF 836.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.43 dem 27,57 dbm 8.14 d8 .13 4B 5.1 dB 5.52 0B 7.45 0B
— _—
] )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.29 | 128 | 300 | 3.03 | 493 | 494 | 987 | 981 | 1442 | 1424 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.25 - 3.00 - 4.96 - 9.71 - | 14.33 - - -
TEL : 886-3-327-3456 Page Number 1 A26-3 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.84 dBm) ™M1[1] 16.62 dBm)
836.79650 MHz 836.64830 MHZ,
" I
= - ne 26.00 dB @ ¥ ndB 26.00 dB
o4 S A AN TN P g e 1.286700000 MHZ oa AR, L oy 1.278300000 MHZ|
Qfactor | 650.3 Qfactor 654.5)
od E B 0 d R
Ty Y/ y
-10 df :y -10 d T
20 d f 20 d [
rad ™
- ™ Ao S T
=L 30 B = =
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.7955 MHz 15.84 dam nd8 down 1.2867 MHz ML 536.64B3 MHz 16.62 dam nd8 down 1.2783 MHz
T 1 835.865 MHz -10.02 dBm nd8 26.00 dB TL L £35.865 MHz -9.51 dBm n 26,00 d8
T2 1 837.1517 MHz -10.01 d8m Q factor 650.3 T2 1 B837.1434 MHz -9.54 dBm Q factor 654.5

J

)i ) ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 1 MI[1] 16.08 dBm
837.06 A 835.20920 MHZ,
20 20 g
A~ g TN 26.00 dB)| . ndg 26.00 dB|
04 / T \ 3.003000000 MHZ, 104 e T T 3.027000000 MHZ|
] Q factor \ 278.8 Q factor \ 275.9
04 / L od \
i T
[ &)
10 df -10 o
/ Y
20«/\ \r/'_’_'. o 20d =
N | e e L — [
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.0934 MHz 17.36 dBm nd@ down 3.003 MHz M1 1 B35.2892 MHz2 16.08 dBm nd@ down 2,027 MHZ
T 1 934.9895 MHz -6.38 dBm nd8 26.00 dB TL L 835.0075 MHz -9.68 dBm nd8 26,00 d8
T2 1 837.9925 MHz -8.80 dBm Q factor 278.8 T2 1 B3B.0345 MHz -9.56 dBm Q factor 275.9
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 11,10 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.09 dBm) ™M1[1] 14.02 dBm)
836.20000 MHz 836.96000 Mz
= - ndB 26.00 dB @ ndB 26.00 dB
w0 T I T Bk W T e o 4.925000000 MHZ| 104 o L 4.935000000 MHZ|
7 . 1 169.8 i Q factor 1 169.6)
0 \ 0 d ¢
4 k2 T
2 i
-10 df -10 d
i 1 /
20 d — - 3 20 d
T WA B ~ V- i P AR, A po ~ f \
L / Vet a0 [ i Vi
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 £36.2 MHz 15.09 dBm ndB_down 4.925 MHz ML 36,06 MHz 14.82 dBm ndB_down 4,935 MHz
TL 1 834.052 MHz -10.82 dbm nd8 26.00 dB TL L £34.012 MHz -11.09 dam 26.00 dB
T2 1 838.978 MHz -11.18 dém Q factor 169.8 T2 1 B3B.948 MHz -10.98 dém 169.6
L )i ] o (]

TEL : 886-3-3

27-3456

FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN0508B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.97 dbm)| 16.49 dBm
834.1420 MHz 832.8240 MHz
= ~_ndB, N 26.00 dB @ A 26.00 dB
04 - A 9.870000000 MHz| 104 il et Ml WAl 9.810000000 MHz
* ] Q factor \ 84.5] : ] Q factor “. 84.8
0 b 0 de / |
2 5 |
-10 dam , -10 dam: > -
2 e L = 2 / \
Bl e 20 R | - =
-30 dbm -30 dam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834.142 MHz 16.97 dam nd8 down 9,87 MHz ML 224 WHz 16.49 dam nd8 down 9.81 WHz
T1 1 831.605 MHz -6.59 dBm nd8 26.00 dB T1 L 585 MHz 78 dém nd8 26,00 d8
T2 1 841.475 MHz -8.82 dam qQ factor 4.5 T2 1 B41.395 MHz -9.36 dam qQ factor 84.9
~r
~ I 4 S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.45 dBm)| ™M1[1] 14.25 dBm)
831.7050 MHz 830.0560 MHz
= ndB 26.00 dB @ nd 26.00 dB
w0 v ey | A\ B 14.416000000 MHz| 0d R A P BN N 14.236000000 MHz|
- i Q factor 1 57.7 - Q factor 58.3
| |
0d8 + 0 d 1
-10 dBm \l -10 dém
/ \ T
20 dBm r 20 deém
n Y i Pl
o £ ) TP . ., A
220 dBh = e 3B ~
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 831.705 MHz 15.45 dam nd8 down 14.416 MHz ML L 20,056 MHz 14,25 dam nd8 down 14,236 MHz
T1 1 829.277 MHz -10.96 dBm nd8 26.00 dB T1 L £20.337 MHz -11.50 dBm nd8 26,00 d8
T2 1 843.693 MHz -10.58 dém Q factor 57.7 T2 1 B43.573 MHz -12.33 dém Q factor 58.3
L ] J - ( JU J ) wo

N/A

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

G o)
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.96 dBm)| MI[1] 55 dBm
836.74900 MHz 837.14740 MHz
20 20 M1
'glm 26.00 dB ndg 26.00 dB
g AT -~ B e 1.253100000 MHz 104 AR A B TN 3.003000000 MHZ|
| Qfactor | 667.7 Q factor 278.8)
, \ /
od h 0 d
f AN
T} i
104 - 3 104
/ \ \
20 d - - 20 d
/ 3 / \
/ O AN |~
A -~ Al Ve - d = Y ]
Do VA, o]
-40 de
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.749 MHz 14.36 dBm nd@ down 1.2531 MH2 M1 B37.1474 MHz 15.65 dBm nd@ down 2,003 MHZ
TL 1 835.8846 MHz -11.58 dBm nd8 26.00 dB T1 L B35.0075 MHz -10.69 dBm nd8 26.00 dB
T2 1 837.1378 MHz -11.59 dam Q factor 667.7 T2 1 B83B.0105 MHz -10.58 dém Q factor 278.8
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 3.16 dBm)| MI[1] 16.14 dBm
835.49100 MHz 835.5210 MHz
20 T nde 26.00 dB| @ nde 26.00 dB)
104 o Aemdrog n  BY 1 P 4.955000000 MHz 0d o e e P \-wv“\\‘ 9.710000000 MHz
T Gfactor 168.6) / Q factor 86.0)
/! ! 4
a 7 Y o \l
4 Lo 7
-10 df 7 v -10 T
\
20 df { 4 20 df — \,
n AL \ Py T \ -
aa LY, 4 .
b,
40 d -40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.491 MHz 13.16 dam nd8 down 4.955 MHz ML B35.521 MHz 16.14 dam nd8 down 9.71 Wz
T1 1 834.042 MHz -13.11 dam nd8 26.00 dB T1 L 831665 MHz -10.54 dam nd8 26,00 d8
T2 1 838.998 MHz -12.58 dém Q factor 168.6 T2 1 B41.375 MHz -9.43 dBm Q factor 86.0
L I 4 - [S JL 4 -
at T .
Spectrum
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
MI[1] 12.77 dBm)|
841.6950 MHz
= nd M1 26.00 dB
Bt X 14.326000000 MHZz
d at i e AN
1° 7 v =gader ) s8.8
o d
-10 df
204 .
-30.4po = R PV
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 841.895 MHz 12.77 dBm nd@ down 14.326 MH2
T1 1 829.367 MHz -13.76 dm nd8 26,00 dB
T2 1 843.693 MHz -13.07 d8m Q factor S8.8
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 272 | 272 | 450 | 451 | 9.07 | 9.01 | 1343 | 1352 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.72 - 4.46 - 9.05 - | 13.49 - - -
TEL : 886-3-327-3456 Page Number 1 A26-7 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.85 dBm)| ™M1[1] 15.02 dBm)
- 836.20630 MHz - 836.30250 MHZ,
T - 1090900091 MHz | Y. occ By 1096503497 MHz,
J Ay n Al A L e e
o w 104 v he’ S Vaten
od r 0 -
10 d - -10 di £ A
7 N 7
/ \ / \
20 d - 20 di
Y e \an Sy I J s
e . ~) — Y W o]
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2063 MHz 15.85 dam ML 836.3825 MHz 15.82 dam
T 1 835.95175 MHz 9.72 dBm Oce Bw 1.090305051 MHz TL L 835.95734 MHz 8.30 dBm Oce Bw 1.096503497 MHz
T2 1 837.04266 MHz 10.96 dam T2 1 837.05365 MHz 8.82 dam

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.32 dBm) ™M1[1] 17.05 dBm)
- M1 836.08040 MHz - 1 835.46300 MHZ,
X B Ay 2 2.721278721 MH X Occ Bry 2.721278721 MH
A P e : T S B - -
10d - Y 104
| \ /
o d 1 0 d
] \
/ | .
20d - — - -
T e “ AT g™
a0 1
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.0804 MHz 17.32 dam ML B35.453 MHZ 17.05 dam
T 1 835.13337 MHz 11.28 dBm Oce Bw 2.721278721 MHz TL L 835.13936 MHz 9.50 dBm Oce Bw 2.721278721 MHz
T2 1 837.85465 MHz 11.78 dam T2 1 837.86064 MHz 9.83 dam
L U J wa L J ]
ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.00 dBm) 15.05 dBm)
836.41000 MHz - 837.79900 MHZ,
Occ B 4.495504496 MHz N 4.505404505 MHZ
R B e e p G oV
; 10 ;
\ ]
0 d r
/
104 ¥
/ \
/ |
AN T \\q -~ —,
40 df -40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.41 MHz 16.00 dam ML B37.709 MHz 15.05 dam
T 1 834.25225 MHz 8.77 dBm Oce Bw 4,495504496 MHz TL L 834.25225 MHz 10.31 cBm Oce Bw 4,505494505 MHz
T2 1 838.74775 MHz 9.34 dam T2 1 838.75774 MHz 9.80 dam

I o

)i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 30 dBm)| 16.62 dBm)
838.1180 MHz 834.8420 MHz
20 20
T . 9.070920071 MHz 9.010989011 MHZ
A T TL e
10d - . 104 =
/ /
0d8 ' 0 d /
i / L
-10 dBm - -10 dBm i t
~ e / \
20 dBm— " = : 20 dem — = =
L= P W - v ]
-30 dbm -30 dam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838.118 MHz 17.30 dam ML B42 WHZ 16.62 dam
T1 1 9319845 MHz 12.03 dBm Oce Bw 9.070925071 MHz T1 L £32.0045 MHz 9.10 dBm Oce Bw 9.010969011 MHz
T2 1 841.0554 MHz 12.48 dam T2 1 8410155 MHz 10.00 dam
~r
~ I 4 S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.42 dBm)| 13.71 dBm)
837.8190 MHz 891.9150 MHz
20 20
R y OccBw 13426573427 MHz ”'- 13.516483516 MHz|
g ANTSN LN PELTAVAYON NV o o ndre A nn Lo
. I - i =
0d8 : 0 d +
/ ‘ |
-10 dBm - -10 dem: | -
/
20 dBm j 20 deém
PN AW L s oS
A PNV, LA 0 i = o
e — = -
-40 dam: -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.819 MHz 15.42 dam ML L B31.915 MHz 13.71 dam
TL 1 829.7867 MHz 9.77 dBm Oce Bw 13.426573427 MHz T1 L 829.7567 MHz 9.07 dém Occ Bw 13.5164B3516 MHz
T2 1 843.2133 MHz 10.02 dam T2 1 843.2732 MHz 8.86 dam
L ] J - ( JU J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26

Middle Channel /

1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.00 dBm) ™M1[1] 16.22 dBm)
- 836.60740 MHz - . 835.64890 MHZ,
1 Toce By 1090909091 MHz X ccBy 2.721278721 MHZ
10 d e oy e i T aVot 104 TLA~" Y vy
i i
od I 0 d ‘f
/ \ /
-10 df -10 d s
/ \ /
204 20d
/ \ . / |
/ o N s R P
(e e o & S
-40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6874 MHz 14,00 dBm ML L 835,648 MHz 16.22 dBm
T1 1 835.95734 MHz 6.68 dBm Oce Bw 1.090305051 MHz T1 L 835.14535 MHz 9.18 dBm Oce Bw 2.721278721 MHz
T2 1 837.04825 MHz 7.95 darm T2 1 837.86663 MHz 9.46 dam
L I 4 [S JL -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum rectrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.89 dBm)| ™M1[1 15.05 dBm)
838.25800 MHz 833.8030 MHz
= o 5544456 MHz @ 050049051 MHz,
g 1 Y, NP, 12 04 ‘ En—
1
od JI 0 {
/ | ]
/
10 df t 10 d
7 T !
20 d + LS 20d £
/ \ -
S o
A \ ey
AV
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,258 MHz 13.89 dam ML £32.303 MHz 15.85 dam
T1 1 834.27223 MHz 7.68 dam Oce Bw 4,455544456 MHz T1 L 5319645 MHz 9.66 dBm Oce Bw 9.050949051 MHz
T2 1 838.72777 MHz 7.69 darm T2 1 8410155 MHz 8.86 dam
L ] J - \ JU J ) wo
ectrum -
Ref Level 30.00 GBm  Offset L1110 OB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 15k Max
™M1[1] 13.07 dBm)
- 841.0050 MHz
Occ Bre M1 13.486515487 MHz
AN n L B v
10d e P =
] \
o d |
f \
10 . n
/
204 / A
I / \n
AT ol A v
-40 ds
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 841.805 MHz 13.07 dBm
T1 1 829.7567 MHz 7.56 dbm Oce Bw 13.486513487 MHz
T2 1 943.2433 MHz 9.34 dém
L L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /‘1 20 dbime (&*\ 5
10 dBm } \'\ 10 dBm -
|
o dd \ 0 dBm rJ
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \{ ]
-20 dBm L -20 dBm
-20 dBm -30 dBm 7 \
-40 dam \"\ -40 dg, ’/
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -50.41 dBm -37.41 de 847.000 MHz 849.000 MHz 100.000 kHz 848,72527 MHz 21.19 dBm -8.81 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -23.62 dBm -10.62 dB 543,000 MHz 850,000 MHz 20.000 kHz 549,00050 MHz -21.32 dbm -8.32 db

824.000 MHz 526,000 MHz 100,000 kHz 824.26873 MHz 21.59 dBm -8.41 d& 550.000 MHz 860,000 MHz 100.000 kHz 850.05435 MHz -48.93 dbm -35.93 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
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50 dBm -60 dBm e
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -36.97 dém -23.97 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.53147 MHz 12.61 dBm -16.39 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -28.23 dém -15.29 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,04246 MHz -25.61 dBm -12.61 dB
£24.000 MHz 526000 MHz 100.000 kHz B825.00400 MHz 13.64 dBm - 16.36 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -31.13 dbm -18.13 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS P ,'-\ 20 dbin 5
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -51.55 dBém -38.55 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,78122 MHz 20.77 dBm -9.23 dB
823.000 MHz 824,000 MHz 20.000 kHz 82399251 MHz -22.77 dBm -9.77 dB 949,000 MHz 850,000 MHz 20,000 kHz 340,00050 MHz -92.52 dbm -9.52 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,22877 MHz 20.86 dBm -d.14 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.014399 MHz -50.28 dBm -37.28 dB
S
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

1.MAR.2022 09:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
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. ..w-‘l/1 “"“T\‘%
-40 dBm = Wr -40 dBm +
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R RSy il M
-60 dem e
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -39.36 dém -26.36 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁ MAz 12.89 dBm -1rml
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,599550 MHz -33.00 dém -20.00 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.21 dBm -14.21 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.84016 MHz 12.67 dBm -17.33 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -33.25 dbm -20.25 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
x
10 dem !f \[\ 10 dBm: [ \
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -53.28 d&m -40.28 d8 847.000 MHz 849,000 MHz 100.000 kHz 848,76124 MHz 19.57 dBm -10.43 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -28.26 dBm -15.26 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -25.28 dBm -12.28 dB

824.000 MHz 826.000 MHz 100.000 kHz 82425674 MHz 19.27 dém ~10.73 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -51.00 dBm -38.00 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 7 - 10 dBrsdveliay
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Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -42.46 dBm -29.46 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.57742 MHZ 11.60 dBm -18.20 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,53550 MHz ~33.45 dbm -20.45 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.61 dBm -17.81 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.71628 MHz 11.29 dBm -18.71 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -36.55 dBm -23.55 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -41.31 dBm -28.31 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77972 MHz 21.51 dBm -5.49 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -20.96 dBm -7.96 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -19.76 dBm -6.76 dB
824.000 MHz 827,000 MHz 100.000 kHz 824,22028 MHz 21.26 dBm -8.74 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -43.51 dBm -30.51 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
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-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,95604 MHz -31.84 dém -18.84 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.75375 MHZ 10.76 dBm -19.24 d&
523.000 MH2 | 694,000 MHz 30.000 kHz 823,99151 MHz ~29.44 dbm -16.44 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -26.79 dBm -13.70 d8
824.000 MHz B27.000 MHz 100.000 kHz 825.82068 MHz 9.39 dBm -20.61 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.20480 MHz -26.61 dBm -13.61 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN0508B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,96404 MAz -42.61 dem 20,61 d& 546,000 MHZ 849,000 MHZ 100,000 kA2 848.79770 Mhz 5071 dbm ~0.26 0B
523,000 MHz £24.000 MHz 30.000 kiz 923.99650 MHz -21.46 dém -B.45d8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -16.65 dBm -3.65 dB
£24.000 MHz B27.000 MHz 100.000 kHz 824.20230 MHz 20.47 dem -9.53 d 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -44.56 dBm -31.56 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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L e
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Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,97203 MAz -34.36 dem -21.36 d& 546,000 MHZ 849,000 MHZ 100,000 kA2 84637012 Mz 8,08 cbm —1.00 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz ~30.45 dBm “17.45 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01049 MHz -28.55 dBm -15.55 dB
£24.000 MHz 527.000 MHz 100.000 kHz 524.51998 MHz 8.80 dBm -21.20 dB 850.000 MHz 860.000 MHz 100.000 kHz 85007493 MHz -30.33 dBm -17.33 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -44.41 dBm -31.41 de 846.000 MHz 849.000 MHz 100.000 kHz 848,78272 MHz 19.77 dBm -10.23 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -24.74 dBm -11.74 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -93.21 dbm -10.21 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.24126 MHz 19.08 dém -10.92 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -46.20 dbm -33.20 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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__Range Low Range Up RBW Freguency Pawer Abs Alimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -38.25 dem -25.25 dB 846.000 MHZ B 100 000 kHz e e B 14 dbm _lel
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -33.11 dém -20.11 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -30.78 dBm -17.78 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.39711 MHz 8.35 dBm -21.65 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -35.10 dBm -22.10 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.10 dB
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Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,23676 MHz -42,16 dém -29.16 de '844.000 MHz 849.000 MHz 100.000 kHz 848,64286 MHz 21.20 dim -8.80 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.98252 MHz -21.96 dBm -8.96 dB 543,000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -19.41 dBm -6.41 dB
824.000 MHz 829.000 MHz 100.000 kHz 82435714 MHz 21.53 dBm -8.47 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,80420 MHz -39.32 dbm -26.32 db
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Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,97203 MAz -31.86 dem -18.86 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 845 59637 MHZ 8,53 dbm 21,7708
523.000 MH2 | 694,000 MHz £0.000 kHz £23,58052 MHz ~28.60 dbm -15.60 d& 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -28.57 dBm -15.57 dB
824.000 MHz £29.000 MHz 100.000 kHz 827 43407 MHz 7.43 dBm -22.57 d 850.000 MHz 860.000 MHz 100.000 kHz 850.81418 MHz -31.32 dBm -18.32 dB
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